MA

171000110480

(A Al | (e

TEST REPORT

= om

Product

¥ B 8 {u

Inspected Party

RIERE




N I8 A AR A I IE R 5T PR

Changzhou Institute of Inspection Testing Standardization and Certification

R R W R E

TEST REPORT

No. : (2020)CJ-WT-C1179 L

{ g
="
b
"
=
=

FREH e Rt o

Product Name Trademark

EERN/MS . MBS ane

——

Production Date/Batch No. ' Model & Type

S/ bt/ 85/ iR

Inspected Ve
Party/Add/Tel/Zip

FHe (/b /B iE/ iR

3 Entrusting
Party/Add/Tel/Zip

P/ bt/ BE /R
Manufacturer/Add/Tel/Zip

HanE i B ol BHRRE g AR
L 7TV 7 _ 2K Samples |ist No. Y(2020)CJ-WT-C1179
#aks | 3 HaIkEM
Sample Descripti ‘ { ﬁ%ﬁﬁﬁ* Samples Arrival Date
HRER ? - BB & R B
Grade e, Test Kind ﬁﬁﬁ% Test Date

2020-07-14

2020-07-15

BEERS
#




B e W

Test Results

% xR

No. : (2020)CJ-WI-C1179 it o 5 W2 W
we| eppwume |wp |2 X OE X K b R B 10T B
: ] : tandard ! Al [tem
No. Test ltems Unit A Test Results 5
Requirements Evaluate
it B I
TR ERE, % 1% 99. 2
1 CAEMYERRD) - — -
28 99.5
3 99.4
&k | TR (30£2) L/min

B A
T T 5 R

w 7
’

f . T
e s :‘&. L= ;



